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REPAIR PARTS FOR UTILITY CART MODEL 45-01714-669

REF. PART QTY | DESCRIPTION REF. PART QTY | DESCRIPTION
NO. NO. NO. NO.
1 65935 2 | Cart Body Assembly 19 HA21362 1 [ Nylock Nut, 3/8-16
2 23502 1 | Tailgate 20 47408 1 | Extension Spring
3 46272 2 | Wheel 21 47407 1 | Hex Bolt, 5/16-18 x 3-3/4"
4 24897 1 Wheel Axle, 1" Dia. 22 47810 1 Nylock Nut, 5/16-18
5 24750 1 | Draw Bar Tongue 23 43343 1 [ Hairpin Cotter
6 24498 1 [ Latch Lock Lever 24 44488 4 | Wheel Bearing
7 23687 1 [ Hitch Bracket 25 1657-5 2 | Step Bushing
8 49672 1 [ Hitch Pin 26 26156 4 | Tailgate Hinge
9 48905 1 [ Compression Spring 27 26155 2 | Tailgate Latch
10 43070 1 | Washer, 3/8" 28 47630 2 | Self Thread Bolt, 5/16-18 x 3/4"
11 142 1 | Cotter Pin, 1/8" x 3/4" 29 43182 2 | Hex Bolt, 5/16-18 x 3/4"
12 44665 1 | Spring Pin, 5/32" x 1-1/4" 30 48015 2 | Nylon Washer
13 43093 2 | Cotter Pin, 1/8" x 1-1/2" 31 44950 4 | Carriage Bolt, 1/4-20 x 3/4"
14 43061 4 | Washer, 1" 32 43064 2 | Lock Nut, 5/16-18
15 44678 2 | Spacer Tube 33 47189 4 | Nylock Nut, 1/4-20
16 43014 2 |Hub Cap 34 HA3090 2 | Hair Cotter Pin
17 46980 2 | Hex Nut, 5/16-18 (SEMS) 35 47623 2 | Clevis Pin, 3/8 x 3"
18 43001 1 [Hex Bolt, 3/8-16 x 1" 40501 1 [Owner's Manual






